You will need:
[0 a13mm Flat Wrench
[ aTape Measure
[0 aFriend /

Item #

Quantity | Description

M8x16 HEX BOLT

TOP FOOT

M8 FLAT WASHER

M8 NYLOC NUT

M8 SPRING WASHER

BOTTOM FOOT

M8 STUD PLATE

00N OCSA WN =

- N = Nwo =0

M8 PLASTIC NUT CAP

REV_A01

© COPYRIGHT 2012 FRONT RUNNER VEHICLE OUTFITTERS



